
Ohio Water Environment Association | Volume 88:4 | Issue 4 2015

Plant Profile - City of Athens
page 48

Knowledge-Based Practices for
Achieving EBPR Reliability
page 60

Odor Control Options
for CSO Systems
page 72

2015 Biosolids Workshop   page 19

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org

Intern Jordan Stoll, Watersheds, and OWEA’s EOFAR Program    page 56



2                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2015



www.ohiowea.org                                                                                                                                                     3
[...]
28                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2015

Roll Call

ROLL CALL

OWEA members may complete the Roll Call form
at http://www.ohiowea.org/memberships.php

Information regarding members who have passed away
may be emailed to info@ohiowea.org

J. Aaron Lecklider, P.E., a professional 
engineer with more than nine years of 
experience, has joined RA Consultants, 
LLC in their Columbus, Ohio office.
As a Civil Engineer, Aaron’s diverse 
project experience includes the modeling 
of sanitary sewer and water distribution 
systems, stormwater and sanitary 
collection system design assessment and 
analysis, and sanitary and stormwater 

pumping stations design and analysis. 
In addition to his work in the water/wastewater field, Aaron has 
also worked on commercial and municipal development projects 
ranging in size from less than an acre to more than 40 acres.

Membership Rates

Rates include membership in the Ohio Water Environment 
Association and the Water Environment Federation.

WEF has raised the WEF portion of the 2016 professional, 
academic, and operations membership rates.* The OWEA 
Executive Committee voted not to raise the Ohio member 
association portion of the rate for 2016.

Membership information may be found at: 
http://www.ohiowea.org/memberships.php

Find OWEA on your favorite social network

Chris Kushner, sales engineer for the 
Henry P. Thompson Company, will be 
responsible for operations at the recently 
opened Northern Ohio office.
Since graduation from Ohio University 
in 1989, Chris has been in the municipal 
water and wastewater industry. He started 
out as a manufacturer’s representative 
spending 10 years with McLaughlin & 
Associates, followed by nearly 10 years 

as the Midwest Senior Sales Manager for manufacturer JWC 
Environmental.
Chris took an opportunity to work again for a local distributor 
and accepted a position with Buckeye Pumps in January 2011, 
heading up their municipal department. Chris’ move to HPT was 
prompted by the recent sale of Buckeye Pumps.
“The timing of this move to HPT is ideal. I’m excited to be a part 
of the team with their company history, respect in the industry, 
knowledgeable employees, and reliable products sold. I look 
forward to this next step in my career path and helping keep our 
waters clean.” says Kushner.

2015 Member Rates WEF Portion Ohio Portion Total
Professional & Academic 116 27 143
Operations 62 19 81
Young Professional 47 14 61
Student 20 5 25
Executive 295 27 322
Corporate 350 50 400

2016 Member Rates WEF Portion Ohio Portion Total
Professional & Academic 133 27 160
Operations 71 19 90
Young Professional 47 14 61
Student 20 5 25
Executive 295 27 322
Corporate 350 50 400

Are you a social media guru? Find out how you can become part 
of OWEA’s social media team. Email us at info@ohiowea.org

PASSINGS

Michael Dale Shaw, 68, of Portsmouth, 
passed away, July 19, 2015. He was born 
April 5, 1947 in Scioto County. Mike 
was a Class Four Registered Sewage 
Operator for the State of Ohio, one of only 
four in southern Ohio. Shaw had been a 
member of the Ohio Water Environment 
Association since 1992. He was retired 
from the City of Portsmouth, a former 
employee of the Village of Piketon, and 

was currently working for the City of Ironton. He was also the 
owner and operator of B&S Operations. He enjoyed drag racing 
and loved his little, red corvette. Mike was also very proud to be 
an organ donor.
Mike is survived by his wife Beverly Daubert Shaw, who he 
married on March 5, 1972 in Chillicothe; a daughter, Cathleen 
Ruth (Raymond) Franklin of Portsmouth; and a granddaughter, 
Raelyn Ruth Franklin; plus many other family members.



www.ohiowea.org                                                                                                                                                     29

New Members and Utility Partnership Program

Thank you for joining the Ohio Water Environment Association and the Water Environment Federation.
We welcome your contribution to preserving and enhancing Ohio’s water quality environment.

Visit http://www.ohiowea.org/memberships.php for OWEA membership information

WELCOME NEW MEMBERS 
July 2015 to September 2015

OWEA’s WEF Utility Partnership Program Member Utilities
Avon Lake Municipal Utilities
City of Canton WRF
City of Celina
City of Cleveland
City of Columbus DPU
City of Fairborn
City of Harrison
City of Lakewood

City of Mansfield
City of Marietta
City of New Philadelphia
City of Newark WTP
City of Solon
City of Steubenville
City of Toledo DWR
City of Troy

City of Twinsburg
City of Warren WWTP
Clermont County Sewer District
Fairfield County
Northeast Ohio Regional Sewer District
Southwest Licking Community W&S Dist.

To learn about the benefits for your utility
visit http://www.wef.org/UtilityPartnership/

Contact Amy Davis, amydavis@ohiowea.org, 614.488.5800
or Laila Sukkariyyah, lsukkariyyah@wef.org, 703.684.2458

The WEF Utility Partnership Program (UPP) is designed to allow Ohio utilities to join WEF and OWEA while creating a comprehensive membership 
package for designated employees. Utilities can consolidate all members within their organization onto one account and have the flexibility to tailor 
the appropriate value packages based on the designated employees’ needs. Key Benefits Include:

66 UPP is fully customizable, based on the needs of each utility, and a WEF team member will be on-hand to walk each utility through the 
enrollment process.

66 ALL members at the utility will be enrolled, with synchronized begin and end dates, on ONE invoice, for an easy one-time per year payment.
66 All members, who were already WEF members, retain original membership number, credit for all years of membership, and remain a full-

voting WEF member.
66 ALL employees at the UPP utility will be eligible for membership registration rates at WEFTEC, as well as the early-bird rate for Premium 

and Standard WEFTEC registration at any-time throughout the registration period. ALL employees at the UPP utility will also be eligible for 
member rates for the OWEA Technical Conference and Exposition, OWEA Workshops, and events.

66 All employees at the UPP utility will be eligible to register for a WEFTEC Exhibition-only pass at NO-Charge. 
66 WEFTEC registrations can be included in the UPP Membership transaction, at the time of enrollment or can be grouped and submitted closer 

to WEFTEC.
66 UPP also includes a special, NO-Charge membership for Public Officials designated by the Utility, at their discretion.
66 Up to five new WEF/OWEA members can be added by the utility each year, at no charge for the first year of membership.
66 UPP utility will be eligible for distributor pricing on all WEF products and services – that’s 40% off list pricing. In addition to traditional items 

this discount also extends to online learning in the new WEF Knowledge Center.
66 UPP members will be eligible for special discounted registration for other WEF Conferences and events.

Pamela Arange
Jason Belcher
Rob Berner
Cindy Biacofsky
Chet Bolender
Tommy Brennan
Gerald Checco
Brien Croff
Steven Darmofal
Scott Dean
Ashley Elston
Rita Finy
William Fischer

Sheri Foster
Eric Fox
Stacy Hobbs
Mark Hornyak
Herbert Johanson
Stephen Johnson
Anastasia Johnson
Kelly Jutte
Tim Kelly
Nikita Kesav
Robert Kirkley
Anthony Klimek
Justen Kosmowski

Katherine Kulp
Aaron Leow
Dana Maselli
David Mast
Ben McGraw
Jon Miner
Keerthisaranya Palanisamy
Mark Papke
Anthony Putrino
Zoqhaib Rachid
Pratyusha Reddy Reddy
Madison	 Rice
Andrew Richardson

Amy Ritts
Caitlin Ruza
Gene Shock
Jonathan Sickels
Jordyn Stoll
Devi Sundaravadivelu
Andrew Undicelli
Katie Whitmoyer
Brian Yates
Brad Zimmers



30                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2015

“BEAUTIFUL MUSIC”
WILLIAM D. HATFIELD AWARD CROWNS A CAREER FOR AN OHIO OPERATOR

by Jack Powell, Photos by Amy Voigt
Like a master musician, a wastewater 
treatment plant superintendent must make 
sure everything works in harmony - from 
equipment to operators. That’s what Frank 
D’Ambrosia has been doing successfully 
for 11 years as superintendent at the Village 
of Archbold (Ohio) Wastewater Treatment 
Plant.
Since March 1, 2004, this easygoing former 
music teacher and traveling musician has 
overseen a major expansion at the plant, 
40 miles southwest of Toledo. He has also 
ensured that the 2.5 mgd facility meets all 
federal and state environmental regulations, 
kept the collections system functioning, 
and made sure his operators get the training 
they need to keep their certifications. 
Such diligence has earned D’Ambrosia a 
rewarding career and an industry lifetime 
achievement award.
In 2014, D’Ambrosia received the William 
D. Hatfield Award from the Ohio Water 
Environment Association (OWEA). The 
award recognizes outstanding performance 
and professionalism over a career.
The awards program said, “Frank D’Ambrosia truly embodies 
what it means to be a consummate wastewater professional.” 
Citing how he organized and taught the NWOWEA’s semiannual 
Operator Education Day, which prepares operators to take 
state wastewater certification tests, the writeup mentioned 
that D’Ambrosia has opened the plant to host many hands-on 
workshops for area operators and “routinely provides training to 
employees in many areas, including digester operations, secondary 
system DO control and proper procedures for taking readings on 
sludge blankets, grit removal procedures and lab analysis.”
As for D’Ambrosia’s reaction, “I was very surprised,” he says in 
an accent that gives away his New Yorker background. “It’s quite 
an honor and one that reaffirms my belief that wastewater has 
been a great career that I’ve had the good fortune to pursue for 
the last 35 years.”
Expansion Experience
D’Ambrosia started work life as a music teacher. Later, while 
touring with a five-piece band (see A Tale of Two Careers), he 

met his wife, Susan, who had family in 
Defiance, a city of 16,500 in northwestern 
Ohio. In 1979, D’Ambrosia found a job at 
the city wastewater treatment plant, which 
“went from work-and-a-paycheck to a 
career.”
“A year later, we went down to south 
Florida, where I worked for about a year and 
a half,” says D’Ambrosia. “I first worked 
at a 2 mgd wastewater facility for a private 
utility and got my Class A wastewater 
license. Then I moved to the Broward 
County Wastewater Treatment Plant just 
north of Miami. When I started there the 
facility was under construction to expand 
from 20 mgd to 60 mgd. While in Florida, 
I gained a lot of valuable knowledge that I 
brought back to Defiance.”
D’Ambrosia worked his way up from 
operator to assistant superintendent and 
experienced a plant expansion from 4 mgd 
to 6 mgd. He then moved to Archbold, a 
village of 4,300. Along the way, he got his 
Class III certification in wastewater.

The Archbold plant underwent a $6 million upgrade in 2006-07. 
The renovation increased capacity from 1.75 mgd to 2.5 mgd with 
5 mgd peak flow. It also added a grease removal system, new final 
clarifiers, a new ferrous chloride storage tank, new chlorination 
and dechlorination systems, a new process monitoring and control 
system, and a new operations building. The project also included 
modifications to a tertiary lagoon to create an overflow basin that 
retains diverted influent over 5 mgd.
Today, the plant’s activated sludge process treats an average daily 
flow of 1.6 mgd and removes 96.8 percent of TSS, 99.1 percent of 
CBOD, 92.4 percent of ammonia and 90.5 percent of phosphorus. 
Effluent discharges to Brush Creek, which flows into the Tiffin 
River, a 55 mile-long tributary of the Maumee River. Class B 
biosolids are applied to farm fields.
During the renovation, D’Ambrosia worked closely with the 
city’s engineering team and with Jones & Henry Engineers of 
Toledo. Five years ago, D’Ambrosia and his team added two 
biosolids lagoons, bringing the total to five and providing a year’s 
storage. In 2013, the facility added an air diffusion system to its 

Frank D’Ambrosia (l) at Archold plant, (m) with plant operator Randy Volkman, (r) in the lab.

Frank D’Ambrosia, Superintendent
Village of Archbold

Wastewater Treatment Plant

Member Profile



www.ohiowea.org                                                                                                                                                     31

wet-weather retention lagoon, keeping solids suspended until the 
water is treated. Last spring, the plant added a larger and more 
efficient grit removal, washing and dewatering system.
The Right Touch
Orchestrating these projects, while maintaining 40 miles of sewer 
lines, nine lift stations and an industrial pretreatment program, 
requires a deft touch and strong management skills. D’Ambrosia 
displays those qualities in abundance, says Dennis Howell, 
Village Administrator.
“Frank is an interesting guy,” says Howell. “He has a lot of 
interests and talents, including being a fine musician, and he’s 
very knowledgeable and astute in the wastewater field. Everybody 
has a lot of respect for Frank. If you can’t get along with him, it’s 
your problem. Frank fits in with our vision of being proactive in 
keeping our wastewater operators trained and their skills sharp.”
Of the plant’s seven operators (one a nearly full-time lab 
technician), five have Class III certifications and one has a Class I 
certification. Three know how to operate the plant’s combination 
cleaning truck to vacuum the sewer lines. D’Ambrosia sees 
that they get the continuing education they need to keep their 
certifications, learn new technologies and maintain plant 
equipment.
“I do my own training,” says D’Ambrosia. “Through NWOWEA, 
I set up a half-day of training that we invite people in the community 
to come to. Plus, I do training with the operators, such as bringing 
in chlorine people to talk about chlorine application. Also, through 
the Ohio WEA, I set up a review session twice a year for young 
operators planning to take the wastewater certification exam. We 
have three sessions that day. I teach the basic wastewater course 
and have experts who teach advanced wastewater and do a review 
of the collections system.”

Praise for Training
The operators are grateful for the education D’Ambrosia provides 
and for his collaborative management style, which encourages 
them to take responsibility and run with good ideas. They credit 
him with keeping morale high and fostering a team environment.
“He’s a real good boss who lets us do what we need to do to 
get the job done,” observes Mike Short, assistant superintendent 
and maintenance chief. “Frank gives us free rein and doesn’t 
micromanage,” says Short, a Class III operator and 28-year plant 
veteran. “Frank is excellent when it comes to getting us training. 
If we get an email message about a program, say a motor or pump 
class, he’ll let us go, juggling the schedule so we’ll have people 
here to run the plant. We can go pretty much anywhere in Ohio. 
It’s an asset to everybody.”
Randy Volkman, a Class III operator who has been at the plant 
for 19 years, adds, “Frank is an easy guy to work for. When we 
have bigger projects, we tell him and he gives us the green light 
to proceed. He’s very supportive and gives us every chance to get 
the training we need to do our jobs better.”
For D’Ambrosia, it’s all part of being a good leader, as is a strong 
work ethic. That means getting in at 6:30 a.m. in the morning, 
checking the SCADA system, overseeing lab tests and addressing 
issues, from balky equipment to a homeowner with a backed-up 
sewer.
“Communication up and down is very important,” he says. “So 
is delegating - letting people take ownership of their work and 